

PATIENT INFORMATION LEAFLET

SCHEDULING STATUS: **S4**

LENVIMA 4 & 10 mg hard capsule

Lenvatinib mesilate

Sugar free

Read all of this leaflet carefully before you start taking LENVIMA

- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor, pharmacist, nurse or other healthcare provider.
- LENVIMA has been prescribed for you personally and you should not share your medicine with other people. It may harm them, even if their symptoms are the same as yours.

What is in this leaflet

1. What LENVIMA is and what it is used for
2. What you need to know before you take LENVIMA
3. How to take LENVIMA
4. Possible side effects
5. How to store LENVIMA
6. Contents of the pack and other information

1. What LENVIMA is and what it is used for

It contains the active ingredient lenvatinib (as lenvatinib mesilate).

LENVIMA blocks the action of proteins called receptor tyrosine kinases (RTKs), which are involved in the development of new blood vessels that supply oxygen and nutrients to cells and help them to grow. These proteins can be present in high amounts in cancer cells, and by blocking their action LENVIMA may slow the rate at which the cancer cells multiply, and the tumour grows and by helping to cut off the blood supply that the cancer needs.

- LENVIMA is used to treat thyroid cancer in adults (> 18 years of age) when radioactive iodine treatment has not helped to stop your disease.
- It is also used in combination with everolimus to treat adult patients (> 18 years of age) with advanced kidney cancer (advanced renal cell carcinoma) where other treatments have not helped stop the disease.
- It is also used to treat liver cancer (hepatocellular carcinoma) in adult patients (> 18 years of age).

2. What you need to know before you take LENVIMA

Do not take LENVIMA:

- if you are hypersensitive (allergic) to LENVIMA (lenvatinib mesilate), or any of the other ingredients of LENVIMA
- if you have a fistula(e) (abnormal connection between two spaces such as blood vessels, intestines and other organs), or if you are at risk of developing a fistula(e), such as after major surgery
- if you suffer from severe and/or uncontrolled high blood pressure
- if you have a condition in which you have a low blood platelet count and/or active bleeding
- if you are due to undergo surgery or radiotherapy (cancer treatment also called radiation therapy).

Warnings and precautions

Take special care with LENVIMA

- if you develop diarrhoea, nausea and vomiting. Treatment thereof should be initiated immediately to reduce the risk of developing complications such as dehydration and possible liver and kidney problems.
- if you have kidney problems
- if you have high blood pressure (refer to “Do not take Lenvima”)
- have a history of blood clots in your arteries (type of blood vessel), including stroke, heart attack, or change in vision
- if you have neurological symptoms such as headache, seizure, lethargy, confusion, altered mental function, blindness, and other visual disturbances
- if you have liver problems
- if you have bleeding problems (refer to “Do not take Lenvima”)
- if you have had recent surgery

- if you need to have a surgical procedure. Your doctor may consider stopping LENVIMA if you will be undergoing a major surgical procedure as LENVIMA may affect wound healing. LENVIMA may be restarted once adequate wound healing is established.
- if you have thyroid problems
- if you are from Asian origin
- if you are over 75 years of age
- if you are younger than 18 years old. LENVIMA should not be used in children and teenagers.

Before taking LENVIMA, your doctor may carry out some blood tests, for example to check your blood pressure and your liver or kidney function and to see if you have low levels of salt and high levels of thyroid stimulating hormone in your blood. Your doctor will discuss the results of these tests with you and decide whether you can be given LENVIMA. You may need to have additional treatment with other medicines, to take a lower dose of LENVIMA or to take extra care due to an increased risk of side effects.

Other medicines and LENVIMA

Always tell your healthcare provider if you are taking any other medicine. (This includes complementary or traditional medicines.)

Your doctor and pharmacist have more information on medicines to be careful with or to avoid while taking LENVIMA.

LENVIMA with food and drink

LENVIMA can be taken with or without food.

Pregnancy, breastfeeding and fertility

If you are pregnant or breastfeeding, think you may be pregnant or are planning to have a baby, please consult your doctor, pharmacist or other healthcare provider for advice before taking LENVIMA.

You should not take LENVIMA if you are pregnant or while breastfeeding your baby.

Driving and using machines

It is not always possible to predict to what extent LENVIMA may interfere with the daily activities of a patient. Patients should ensure that they do not engage in driving a vehicle or use machines until they are aware of the measure to which LENVIMA affects them.

LENVIMA may make you feel dizzy or tired, particularly at the beginning of treatment. If this happens to you, do not drive or use any tools or machines.

3. How to take LENVIMA

Do not share medicines prescribed for you with any other person.

Always take LENVIMA exactly as your doctor has told you. Check with your doctor or pharmacist if you are not sure.

If you have thyroid cancer, the recommended dose for LENVIMA is 24 mg once a day (taken as 2 x 10 mg capsules and 1 x 4 mg capsule).

If you have severe liver or kidney problems your doctor may prescribe a lower dose of 14 mg once a day (taken as 1 x 10 mg capsule and 1 x 4 mg capsule).

If you have advanced kidney cancer, the recommended dose for LENVIMA is 18 mg once a day (taken as 1 x 10 mg capsule and 2 x 4 mg capsules) in combination with one 5 mg tablet of everolimus once a day.

If you have liver cancer, the recommended dose for LENVIMA is usually 12 mg if your body weight is equal to or more than 60 kg (3 capsules of 4 mg) and 8 mg if your body weight is less than 60 kg (2 capsules of 4 mg) once a day.

Your doctor may decrease your dose if you have problems with side effects.

Your doctor may have prescribed a different dose.

If you have severe liver or kidney problems your doctor may prescribe a lower dose of 10 mg once a day (taken as 1 x 10 mg capsule) in combination with one 5 mg tablet of everolimus once a day.

How to take it

Swallow the capsules whole with a full glass of water. If unable to swallow the capsule whole, then place the capsule in a glass of about 25 mL of water or apple juice without breaking or crushing the capsules.

Taking LENVIMA at the same time each day will have the best effect. It will also help you remember when to take it.

Your doctor will tell you how long your treatment with LENVIMA will last. Do not stop treatment early. If you have the impression that the effect of LENVIMA is too strong or too weak, tell your doctor or pharmacist.

If you take more LENVIMA than you should

In the event of overdosage, consult your doctor or pharmacist. If neither is available, contact the nearest hospital or poison centre.

If you forget to take LENVIMA

Do not take a double dose to make up for forgotten individual doses.

4. Possible side effects

LENVIMA can have side effects.

Not all side effects reported for LENVIMA are included in this leaflet. Should your general health worsen or if you experience any untoward effects while taking LENVIMA, please consult your doctor, pharmacist or other healthcare provider for advice.

If any of the following happens, stop taking LENVIMA and tell your doctor immediately or go to the casualty department at your nearest hospital:

- swelling of the hands, feet, ankles, face, lips and mouth or throat, which may cause difficulty in swallowing or breathing,
- rash or itching,
- fainting (dizziness).

These are all very serious side effects. If you have them, you may have had a serious reaction to LENVIMA. You may need urgent medical attention or hospitalisation.

Tell your doctor immediately or go to the casualty department at your nearest hospital if you notice any of the following:

- feeling numb or weak on one side of your body, severe headache, seizure or fit, confusion, difficulty talking, vision changes or feeling dizzy – these may be signs of a stroke, bleeding on your brain or the effect on your brain of a severe increase in blood pressure or posterior reversible encephalopathy syndrome (PRES);
- chest pain or pressure, pain in your arms, back, neck, jaw, being short of breath, rapid or irregular heart rate, coughing, bluish colour to the lips or fingers, feeling very tired – these may be signs of a heart problem or blood clot in your lungs;
- severe pain in your belly (abdomen) – this may be due to a hole in the wall of your gut or a fistula (a hole in your gut which links through a tube-like passage to another part of your body or skin);
- black, tarry, or bloody stools, or coughing up of blood – these may be signs of bleeding inside your body;
- yellow skin or yellowing of the whites of the eyes (jaundice) or drowsiness, confusion, poor concentration – these may be signs of liver problems and or failure;
- diarrhoea, feeling and being sick – these are very common side effects that can become serious if they cause you to become dehydrated, which can lead to kidney failure. Your doctor can give you medicine to reduce these side effects.

Tell your doctor if you notice any of the following:

Frequent:

- decreases in the number of white blood cells
- bruising and difficulty in wound healing – signs of low level of platelets in the blood

- underactive thyroid (tiredness, weight gain, constipation, feeling cold, dry skin)
- feeling sick and being sick, constipation, diarrhoea, stomach pain, indigestion
- dry, sore or inflamed mouth, odd taste sensation
- feeling bloated or gas in the bowel, abdominal swelling
- anal fistula (a small channel that forms between the anus and surrounding skin)
- feeling tired or weak
- fever
- swelling of the legs
- general feeling of illness
- inflammation of the liver
- urinary infections (increased frequency in urination and difficult or painful passing of urine)
- painful infection or irritation near the anus
- weight loss
- electrical disturbance in your heart rhythm
- increased liver enzyme levels
- high levels of thyroid stimulating hormone in blood tests
- increased urea in blood
- abnormal liver function
- loss of appetite
- low levels of sodium, magnesium, potassium and calcium in blood tests, loss of body fluids (dehydration)
- high levels of cholesterol
- swelling and inflammation of the joints, and stiff muscles, bones and joints
- pain – muscle, joint, headache, back, legs
- headache
- weakness limited to one limb without sensory disturbance
- mini-stroke
- trouble sleeping
- increased protein in the urine
- changes in blood test results for kidney function and kidney failure

- cough or hoarse voice
- difficulty breathing
- redness, soreness and swelling of the skin on the hands and feet (hand-foot syndrome)
- hair loss
- dry skin, thickening and itching of skin
- palms of both hands become reddish
- bleeding (most commonly nose bleeds, but may include bleeding from other sites such as blood in the urine, bruising, bleeding from the gums or gut wall)
- high or low blood pressure
- high levels of potassium

Less frequent

- anal pain, constipation and fever (perineal abscess)
- inflammation of the pancreas and liver
- severe pain in the upper left part of the belly (abdomen) which may be associated with fever, chills, nausea and vomiting
- wound healing problems
- kidney disorder that causes your body to excrete too much protein in your urine
- shortness of breath or severe chest pain which may be signs of a collapsed lung
- severe pain in the back, chest or abdomen associated with tearing in the wall of the aorta and internal bleeding
- inflammation of the colon (colitis)

If you notice any side effects not mentioned in this leaflet, please inform your doctor or pharmacist.

Reporting of side effects

If you get side effects, talk to your doctor, pharmacist or nurse. You can also report side effects to SAHPRA via the “**6.04 Adverse Drug Reaction Reporting Form**”, found online under SAHPRA’s publications:

<https://www.sahpra.org.za/Publications/Index/8>. By reporting side effects, you can help provide more information on the safety of LENVIMA.

5. How to store LENVIMA

STORE ALL MEDICINES OUT OF REACH OF CHILDREN.

Store at or below 30 °C.

Store in the original container until required for use.

Do not use after the expiry date stated on the label / carton / bottle.

Return all unused medicine to your pharmacist.

Do not dispose of unused medicine in drains or sewerage systems (e.g. toilets).

6. Contents of the pack and other information

What LENVIMA contains

The active substance is lenvatinib (as lenvatinib mesilate).

The other ingredients are:

Capsule: Calcium carbonate, cellulose – microcrystalline, hydroxypropylcellulose, low-substituted hydroxypropylcellulose, mannitol, purified talc.

Shell: Hypromellose, iron oxide red, iron oxide yellow, titanium dioxide.

Printing ink: Iron oxide black (E172), potassium hydroxide, propylene glycol, shellac.

What LENVIMA looks like and contents of the pack

LENVIMA 4: A yellowish-red body and yellowish-red cap, approximately 14,3 mm in length, marked in black ink with “C” on the cap, and “LENV 4 mg” on the body.

LENVIMA 10: A yellow body and yellowish-red cap, approximately 14,3 mm in length, marked in black ink with “C” on the cap, and “LENV 10 mg” on the body.

LENVIMA 4 mg hard capsules are available in polyamide/aluminium/PVC/ aluminium blisters of 30 capsules.

LENVIMA 10 mg hard capsules are available in polyamide/aluminium/PVC/ aluminium blisters of 30 capsules.

The LENVIMA capsules are furthermore packaged in a carton board.

Holder of Certificate of Registration

Equity Pharmaceuticals (Pty) Ltd.

100 Sovereign Drive

Route 21 Corporate Park

Nellmapius Drive

Irene, Pretoria

South Africa

Tel nr.: + 27 (0) 12 345 1747

This leaflet was last revised in

06 October 2022

Date of registration: 12 May 2020

Registration/ Application number

LENVIMA 4: 500375

LENVIMA 10: 500376

Namibia:

NS2

Lenvima 4 mg: 22/26/0027

Lenvima 10 mg: 22/26/0028